
Group: 15LD 500

Engine: 15LD 500   Drawing: E

OIL BATH AIR CLEANER/STOP ENGINE CONTROL

POS. CODE DESCRIPTION Qty

 01 3730.096 fuel filter 1

 02 6585.097 feed pump 1

 03 9375.872 fuel pipe 5X10 mm. 250 1

 04 9376.230 fuel pipe 1

 05 4670.059 copper gasket 3

 06 716R.033 union 1

 07 1901.030 union bolt M 10 1

 08 9375.872 fuel pipe 5X10 mm. 250 1

 10 «–––––» safety plate 0

 11 3617.197 fuel filter clamp 1

 12 9730.010 screw M 6 X 16 1

 13 7625.008 washer 12

 14 «–––––» washer diam. 6,4 0

 16 9730.100 screw M 8 X 25 2

 17 7555.029 washer diam. 8 2

 18 580R.005 O-ring 1

 19 704R.026 drive rod 1

 20 3630.163 clamp 2

 23 689R.040 control lever guard 1

 24 614R.094 safety plate 1

 25 491R.056 lever 1

 26 491R.055 accelerator eXternal lever 1

 27 9732.078 screw M 6 X 25 6

 28 9730.008 screw M 6 X 10 2

 29 5655.351 spring 1

 30 547R.025 spring 1

 31 9180.191 adjuster M 6 2

 32 772R.094 washer 1

 33 1760.001 bolt M 6 X 1 X 10 1

 34 1755.002 bolt M 5 X 0,8 X 12 1

 35 «–––––» intake  manifold 0

 35a 6902.213 intake  manifold 1

 36 «–––––» gasket 0

 36a 4500.067 gasket 1

 37 «–––––» gasket 0

 37a 4490.096 air cleaner gasket 1

 38 323R.003 nut 4

 39 353R.034 spacer 1

 40 6780.008 stud 2

 41 «–––––» plug 0

 43 1770.009 bolt M 8 X 1,25 X 35 1

 44 860R.033 brace 1

 45 «–––––» air cleaner 0

 45a 3700.102 air cleaner diam. 140 1

 46 3200.002 wing nut M 6 1

 47 «–––––» washer 0

 47a 4775.137 gasket 1

 48 «–––––» cover 0

 48a 2125.056 prefilter cap 1

 49 «–––––» pleXiglass ring 0

 49a 1301.069 cyclonic prefilter (Ø 138) 1

 50 «–––––» gasket 0

 50a 1261.073 seal ring  diam.  62,5 1

printed by LOMBARDINI:   11/08/2010  -      1



Group: 15LD 500

Engine: 15LD 500   Drawing: E

OIL BATH AIR CLEANER/STOP ENGINE CONTROL

POS. CODE DESCRIPTION Qty

 51 «–––––» filter element 0

 51a 5496.111 filtering element h.87 diam.138 1

 52 «–––––» O-ring 0

 52a 4776.032 gasket   h= 7  diam. 154 1

 53 «–––––» oil sump - see Pos. E 45 0

 54a 5496.110 upper filter.element 1

 55 4115.048 hook 2

 56 9375.872 fuel pipe 5X10 mm. 250 1

 57 2527.092 hose connector 1

 58 9375.872 fuel pipe 5X10 mm. 250 1

 59 3630.159 clamp diam.10-12,5 2

 60 9375.872 fuel pipe 5X10 mm. 250 1

 61 9700.031 no-return valve 1

 62 3630.004 clamp 1

 63 3527.602 spacer 0

 64 7270.256 union 0

printed by LOMBARDINI:   11/08/2010  -      2



Engine: 15LD 500  Drawing: E

printed by LOMBARDINI:   11/08/2010


